|

&% METINVEST"

€

Consignee:
Truck:

BIMETCOM SRL
VHW 983

In accordance with

Description of HOT ROLLED EQUAL ANGLES STEEL BARS
QUALITY: STEEL GRADE S235JR AND/OR S275JR AND/OR S355 ACC TO EN 10025
TOLERANS ACC TO EN 10056-1,2

Goods

SIZE
mm
25x25x4
32x32x3
32x32x4
40x40x3
45x45x4

Chemical Composit

Size
mm
25x25x4
32x32x3
32x32x3
32x32x4
40x40x4
45x45x4
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|

LENGTH
mm
6 000 -0/+100
6 000 -0/+100
6 000 -0/+100
6 000 -0/+100
6 000 -0/+100

ion - %
Heat number

811246
811250
811251
811244
820966
821000

%Mechanical properties 1Mpa = 1N/mm2

!
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g
i

%
|

Size
mm
25x25x4
32x32x3
32x32x3
32x32x4
40x40x4
45x45x4

!

Heat number

811246
811250
811251
811244
820966
821000

|
|
%
|
|
%

WEIGHT
MT
1.550
4.600
2,012
2.150
3.126

(o} Mn
x100 | x100
16 52
17 57
17 54
16 59
16 57
17 59

Yield point
330
340
335
341
288
279

PROMET STEEL JSC

MILL TEST CERTIFICATE
Ne 15098
EN 10204/3.1

]
i NEESEEE%F QUALITY § STANDARD
i 1 S5275JR i EN10025
| 2 5275JR | EN10025
| 1 S275JR g ~ EN10025
| 1 S275JR i EN10025
i 2 $275JR i EN10025
si ; P § | C | N | cCu As | N
x100 | %1000 x1ooof x100 | x100 | x100 | x1000 | x1000
16 | 14 5 1 3 | 2 {38 | 1 | @8
16 | 19 14 1 4 | 2 {2 | 1 | 10
17 % 19 %6 §{ 5 | 2 ¢ 2 | 1 1 10
17 | 14 12 § 3 | 2 3 | 2 | 9
17 1 12 13 | 3 | 2 ; 2 11 i 8
1 | 18 | 10 | 2 | 2 2 1 2 | 8
Re. MPa % Ten;lﬁ'sl\t’;gggth E Eling'a‘}fn Bend
452 | 387
456 ; M9
i 454 | 40,0
447 | 411
432 | 413 !
B | 413 | 39,9 |

- It is hereby certified that the quality of goods mentioned in this Document is in conformity with conditions and the goods may be exported
- The production is not a source of radioactive radiation. It do not exceed the limit values for radiation, which may have a negative impact on the human body

- QMS: SGS certificate according to ISO 9001: 2015

Date: 06.12.2018
Digitally signed by Odobescu Victor

Date: 2020.11.06 13:58:55 EET

Reason: MoldSign Signature
Location: Moldova

PROMET STEEL JSC
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@opma 3/ Form 3 . 30.01.2020-05:23 irina.zvereva/ 42 1519 et / Sheat 1 Tucros / Sheets 1
My6anynoe aKuHonepnoe o6mecTBo "3anopoxcknii MeTaanypruyeckuii KOMOHHAT "'3anopokcTaas"
Public Joint Stock Company "Integrated Iron and Steel Works "Zaporizhstal"
UKRAINE 69008 Zaporizhzhya 72, Pivdenne Shose
Fax +38 (061) 213-18-58

S_IKpaH'.;a 69008 r.3anopokse I0xHoe wocce,72
(pakc +38.(061) 213-18-58
CEPTU®HKAT KAYECTBA / QUALITY CERTIFICATE N 604504 ot / date 28.01.2020

Tlonyuatens / consignee 3aBogckoii 3aka3 Ne / Manufacturer's works order

SRL"BIMETCOM" 2019 991000-2326

2036 r. Kumunes yn. 3arojckas, . 205/2 Kontpaxt No / Contract
Crtpana nasnasenns Mongosa MKE-909967/01/19

or/date 14.01.2019

Baron Ne / Freight car 67898510 Bup rpysomect / Type of packages Ma4KH / packs
NeNe mect / Packages Ne 11-14\14

Haumenosanue 1 ko Torapa / Description and code of goods H/1 na mpopyxuuto; xumcoctas / Specification forms and record
I'OCT 16523-97

7209.279000 IIpokat 1uIocKUi K3 YIVIEpOJUCTON CTAM XOJIOAHOKATaHBIH
I'OCT 1050-88

HE B JIOHax
Py ) TOCT 19904-90
Mapxuposka npoaykuun: XOJIOAHOKATAHBIW JIMCT / COLD ROLLED STEEL SHEETS

Pesynprarsl ucneitanmii / Result of trial

Pasmepsl, MM Konny. Macca, T
o Ne nnapox Ne naptuit Mapxa i g | Ipynma Dimensions, mm Tosapa |C Mass, tons
= £ Heat Ne Batch Ne Grade e gn TIPOYHOCTH Number |0
22 E w | Group of Tonuwuna Ilupuna Jlnna of |[p| OpyrTo |OpyrTo2 | HerTO
g e strength Thickness Width Length goods |T| gross | gross2 net
1 720020 5412-8 08KIT 6 K260B 1,00 1000 2000 1 1 5,250 5,175
2 210016 4827-2a 08KII 6 K260B 1,00 1000 2000 1 1| 5,290 5,215
3 229786 38252-28 08KII 6 K260B 1,00 1000 2000 1 1} 0,200 0,140
4 | 194341-1 75028-0 08KII 6 K260B 1,00 1000 2000 1 1| 4,675 4,600
[ Hroro: 15,415] | 15,130]

JlaHHpIMH HacTOALLETO cep'mquara NOATBEPAAACTCA, HTO MPOAYKIHA HCMBITAHA W COOTBETICTRBYET M0 KAYeCTBY AelCTBYIOUIHM B YKPHMHE: CTaHAapTaM, TEXHHUYECKHM YCNOBHAM H COrMACOBAHHBIM

YCIOBHAM 3aKa3a, KOHTPAKTA,
It is hereby certified that the quality of goods mentioned in this shipping document is in conformtily with the standards in the Ukraine, specifications and goods may be expofed.



3AM.X/A: nnaeka c uHaekcom [pomyta aprosom Packuciena Al

MopnHHHOCTE  CepTH(MKATA MOMKHO NpPOBEPHTH B pecetpe cepruukaToB komOMHaTa, Ha cafte hiips.//validate]
docs.zaporizhstal.com/ myTéM BeencHus Homepa ceprudmkata m wMQipa, pasMemEHHOrO Ha ofpatHoli cTopoHe B aueiike]
"ltamn, noansce 3kenepra”, nuGo myTéM cumthiBanus QR-koma M mepexoia mo npaMoi cceike Ha caiit. B coyuag
risRaeHus daxta noxtenku ceptidukatos npocum Bac cooBiunTs 06 3TOM Ha neKTpOHHMI ATpec otki@zaporizhstal.com A
[The authenticity of the certificate can be checked in the register of the plant’s certificates on the site https://validate-

docs.zaporizhstal.com/ by entering the certificale number and the cipher placed on the reverse side in the "Stamp, exper
signature" cell, or by reading the QR code and go to a direct link to the site. In case of detection of the fact of forgery of
certificates. we kindly ask you to inform about this to the email address otk{@zaporizhstal.com

Mudp o TouHocTh - ’
Ne nosuumm| [lpusHak | xanek. | 2 5 I'pynina NpOKATKH / Karer. g ., Xapakr. = § 2l IMpouue
Ne ni-nm 3aKasa obpabotkn | rpynn | B 3 MOBEPX. MTOTOBICHHA | BRITSOIKM | S & | KpoMmku | B = =8 E S-E XUPAKTEPUCTHKH
Item Ne Order Sign Group | g | Groupof Rolling Category § g Trim | § § S|g ?E £ Other
refence Ne | treatment code |52 surface accuracy / of g | ofedge |= g.g gg” g feature .
g manufacturing| drawing 3 .
1;3 2 TPABI 694 4 m ETB]] r ITH HO D/VITAK
2 2 TPABII 694 4 m BETEB] H TH HO D/VITAK
4 2 TPABII 6963 4 m BT BII BJT r IMH o] DIVIIAK
Xumuueckuit cocias, % Composition, % B
Ne m-nt Ne mnaBku C Mn Si S P Cr Ni Cu As N2 Al Ti Mo | CEV V B
Item Ne Heat Ne x100 | x100 | x100 | x1000| x1000| x100 | x100 | x100 | x100 | x1000| x100 | x100 | x1000 % x1000 | x10000
1 7200207 9 40 1.4 15 26 3 1 1 8 0,1 3 0,165 3
2 2100167 11 42 1.5 23 17 2 1 1 8 0,1 2 0,187 5
3 2297867 11 33 12 32 12 2 1 1 8 0,1 1 0,171 3
4 194341-1%1 7 33 12 24 21 2 1 1 8 0,1 2 0,131 3
Mexanudeckue U TexHONMOrHYeckue cBoiictsa Mechanical and technological properties
2]
= o =
e = = g VaapHas BA3KOCTE < 2 2lis
= |E 2 3 a2
8 |8 . E = Impact toughness E 38 535 |8 E 2
o & |78 5 5 F g a 3 = e |EIES
Ez|g2| 9% gz &3 2a@|8E |gg(0|EE
Ne m-n so B | 28 58 TrepaocTs 2% z.2|&3 EAr g &
Item Ne vE |58 g2 = Hardness s EE|E £ e El5E
EE 2> Em g Tocne mex. | 8 @ =8 oz EEQ
25 2 g & Kcu | Koy |cmpema |2 (0 [HE|FlEe
= g = After mech. o =
g% - ageing
Kre/mMm2 | kre/mm2 o MM NESA R kretul | ¢ Kre*s/ % MKM
= M2 [ en
1 385 33,0 | yn 10,5 10-9 pasp
2 39,5 290 | yo 94 pasp
3 34,0 390 | ya 10,3 9-10 pasp
4 35,5 38,0 | ym 10,4 10-9 pasp
F &/ yapanii
J &/ KOHTPOJ Py
MPUMEYAHHE: 1n.75028 otoso.& cpene cyx.sonapona KOHTPOJIBHAS JIEHTA 3EJIEHAS ol e e i ;:‘é\

2586240200

Jlannsiii cepudukat KauecTsa NoANHCAH INEKTPOHHOM LH(PPOBOR MOANHEHIO xouTponépa OTK. Tlposeputs BansaHOCTS JOKYMEHTA MOKHO HA FocyllapCTBEHHOM caiiTe https://czo_gov.ua/verify
This quality certificate is signed by the electronic digital signature of the controller of the technical control department. You can check the validity of the document on the state website

https://czo.gov.ua’verify



WHTEPMAWN

HMT3

AKUMOHEPHOE OBLUECTBO

Ten./pakc +38 (0569)69-75-29

VHCHNEKIIHOHHBIA CEPTU®HKAT /
INSPECTION CERTIFICATE EN EN 10204/3.1

AD2

3axazunk/Customer:

Bimetcom SRL MD-
2036, myH. Kuwnnay,
yii. ¥Yaunenop 205/2
(Chisinau)

A0S

Ceprudiuxar No/

Certificate No 3-1a
AD3

Hata/Date 20.02.2020

3asozckoH 3aka3 No /

Production order No 2HupRE
A08

Kontpakt Ne/

Contract Ne SALTER L4
AD7

Ne tpaHcnopTHOro

cpencrea/ Ne vehicle RIS

“"WHTEPMAMN HOBOMOCKOBCKMI TPYBHBI 3ABO/"
YKpauHa, r. HoOBOMOCKOBCK, y/1. Cy4KoBa, 115

R SUD

</

o7
0090

Ne DoP $235JRH

U3AEJHE / PRODUCT

JlononuurensHeie TpeboBaHus/

Any supplementary requirement

INTERPIPE

NMPP

"INTERPIPE NOVOMOSKOVSK PIPE PRODUCTION PLANT"

UKRAINE, Novomoskovsk, 115, Suchkov str. Tel.ffax +38 (0569) 69-75-29

Bol
TpyGhl cranpHble anekTpocsapusie npodunsubie/ Hollow sections
BO3
Haumenosanue crannapTos/Specifications
EN 10219-1:2006
Paimep manesmsa/ Mapka | Menmasku |Nenaprum | Nenakera Ne | Koa-no | Kon-so Ofiwan Teop.m | Bec 6pyTTo, Bec Teop.
Product dimension crasm | HEAT Ne LOT Ne packs naxkeros, |Tpyd, wr | AmEA, M acea T Gross,t | Herro, T | macca,T
Steel wr, Q-ty | Q-ty of Total Inor.m weight Net, | Theor.,t
B09-Bl1| grade of pipes, lengthm |Teor.we t weight
Tnamerpmm | Tomumna| Jomna, sv packets, pes ight Im weight
Diametermm | ,mm Length, mm pet
Thickness
,mm
B02 BG7 BO7 BO7 BOR BOS B14-B% BI3 B2
50,0x25,0 2,00 6000-6050 | S235]RH 1010077 1802201502 | 1802201502-1 1 70 423,00 0,887 0,885
50,0x25,0 2,00 6000-6050 | S235]RH 1010077 1802201502 | 1802201502-2 1 120 725,00 1,504 1,500
50,0x25,0 2,00 6000-6050 | S235JRH 1010077 1802201502 | 1802201502-2/ 1 120 725,00 1,514 1,510
50,0x25.0 2,00 6000-6050 | S235]RH 1010077 1802201502 | 1802201502-3 ] 120 725,00 1,509 1,505
Hroro/sub total:| 4 430 2598,00 - 5414 5,400
50,0x25,0 3,00 6000-6050 | §235JRH 810085 1802201501 | 1802201501-2 1 84 507,00 1,559 1,535
50,0x25,0 3,00 6000-6050 | §235IRH 810085 1802201501 | 1802201501-3 1 18 109,00 0,346 0,345
Hroro/sub total: 2 102 616,00 - 1,905 1,900
BCEIO /TOTAL:| 6 532 3214,00 7,319 7,300
Jluer/ Sheet 1 Jlueros/Sheets 1
JOINT STOCK COMPANY




Xumuueckui coctas / Chemical composition, %

LD -koBiwogsii ananu3/LADLE

CH - nposepka/CHECK

PA -apanu3 npomykra/product analysis

HPGHZBDHHTEJ'II: MeTanna

IInasxa No/ HeatNe C i Mn P N Al CEV Metal manufacture
Public Joint Stock Company "Integrated
1010077 LD 0.140 0.020 0.430 0.034 0.028 0.009 5 021 e e i %poﬁz;i:l..
Public Joint Stock Company "Integraied
810085 LD 0.140 0.015 0.410 0.030 0.026 0.009 % 0.21 it Sm‘:]cwomﬁ?_,’;nn-",;ﬁ:,..e

Aunpec 3aosia npouseoanTend Metanna/ The

address of steel supplier:

Mexanuueckue ceoiictea / Mechanical properties:

TTAO "3anoposcknit MeTautyprivecknit komGunar "Janopomeran” ¥ xpauna 69008 r.3anopowse KwHoe wocce,72 / Public Joint
Stock Company "Integrated [ron and Steel Works "Zaporizhstal", UKRAINE 69008 Zaporozhye 72, Yuzhnoye Shosse

EN 10219-1:20086

Bun ucneiranus Type of test

Heneitanue Ha pactsxenue/ Tensile test
HensiTanue Yo Jasnenne
Ne naprun/ Tpenen Tpeaen Yanuuenue! Ha il ruapoucneraina/ | Hepaspywaroumii kontpoms/
7 e Mecro or6opa | Opuentauus P PeL e .| uazaru6/ - : -
LOT Mo fpoBey/ obpasugel npouHocTH/ Tekyuects/  |Elongation A | crunoumBanue/ Bending test Hydrostatic test NDT inspection
Location of the | Orientation of |Tensile strength | Yield strength Flattening test pressure
sample* the test piece** R Rp0.2
MPa MPa % Bar r sec D0s-D050
Coo col Cco2 Cll Cl2 Cc13 Ce0-Cao C60-C69 D51-D99 WELD LINE 100% EDDY- CURRENTS
1802201501 B L 494 397 33 - - WELD LINE 100% EDDY- CURRENTS
1802201502 B L 467 406 34 - - WELD LINE 100% EDDY- CURRENTS
*B=Teao/Body, W=Lllos/Weld; ** L=[Tponoastsiii 0Gpasen Longitudinal specimen, T=ITonepesHsiit ofpatew Transverse specimen
Z01  Kauectpo Tpy, ykasanHbiX B HaCTOAIUEM AOKYMEHTS, COOTBETCTBYET YCIOBHAM KOHTpakTa i Tpeosanuam HII/ Quality of pipes indicated in this certificate meets contract

provisions and regulatory documents, PeayibTars! nenurTaHuit, NoATBepkAEHHbe mpeanpuaTaem [TAO "Hurepnaiin HMT3", orseuaior TpeGobasnam onucanus uinenns./These results
certyfied by "INTERPIPE NMPP" and comply with the requirements of the product description,
Bhecenue uamenenuii B cepTHHKaT, a TakKe HCNOMBIOBAHHE JAHHOTO CepTHMKATA B MHBIX uensx sanpeweno/ Modification of this certificate or its use for other purposes is prohibited
[Ipu nepenucie no BonpocaM Ka4ecTBa CCLLIATECA Ha HOMep cepThibukara / Certificate number shall be referred to while corresponding on quality issues. Keepoxonuu u cepradukarsi ¢
ucnpasiesHamy se aefcreutensiel / Certificates where any corrections have been made or photocopies of certificates are considered to be invalid.

OHO ceprutukaTimka/

Name of a person issuing this certificate

Conosrera Muna FOppesHa

Soloveva L.

015559




MHTEPNAUN

HMT3

AKUMOHEPHOE OBLLECTBO

Ten./dakc +38 (0569) 69-75-29

HHCITEKITMOHHBI1 CEPTHOHKAT /
INSPECTION CERTIFICATE EN EN 10204/3.1

3akazyuk/Customer:

Bimetcom SRL MD-
2036, myn. Kuwunoy,
yi. Y3aunesnop 205/2
(Chisinau)

AOG

A2

Ceprudukar No/

Certificate Ne 20-3-12674/2
AD3

Jara/Date 27.02.2020

3aBonckoit 3akas Na /

Production order Ne 20-000126
AGR

Konrpakt Ne/

Contract Ne CII 123,124
AO7

Ne TpaHCnopTHOTO AP

cpencrBa/ Ne vehicle

"MHTEPMAMN HOBOMOCKOBCKWIM TPYBHbIA 3ABOA"
YKkpauHa, r. HoBOMOCKOBCK, yA. Cy4K0Ba, 115

C¢

07
0080

Nz DoP S235JRH

H3JEJHE / PRODUCT

HononuurensHbie TpeGopaHms/
Any supplementary requirement

INTERPIPE

NMPP

JOINT STOCK COMPANY
"INTERPIPE NOVOMOSKQVSK PIPE PRODUCTION PLANT"
UKRAINE, Novomoskovsk, 115, Suchkov str. Tel./fax +38 (0569) 69-75-29

BOi
Tpy6el craisHele anekTpocBapHbie mpodrisHee/ Hollow sections
BO3
Haumenosanue crannapros/Specifications
EN 10219-1:2006
Pasmep m3nema/ Mapka | Mennasku |Nenapruu | Nenaxera Mo | Kon-eo | Kon-Bo O6man Teop.m | Bec 6pyTTo, Bec Teop.
Product dimension cram/ HEAT Ne LOT Ne packs naKerTos, |Tpyd, wT |  AMHHAE, M acca T Gross,t | nerro, T | macca,t
Steel wr. Q-ty | Q-ty of Total Imor.m weight Net, | Theor.,t
B09-B11| grade of pipes, lengthm | Teor.we t weight
Tanierp, v | Tosmmama | I, wiv packets, pes ight 1m weight
Diameter,mm | ,mm Length, mm s
Thickness
,mm
BO2 BO7 BO7 BO7 BO8 BO8 B14-B99 BI13 Bi2
100,0x50,0 2,00 6000-6050 | S235]RH 1210103  |2202201801 | 2202201801-1 | 30 181,00 0,837 0,835
100,0x50,0 2,00 6000-6050 | S235JRH 1210103  |2202201801 | 2202201801-2 1 50 302,00 1,398 1,395
100,0x50,0 2,00 6000-6050 | S235]RH 1210103 | 2202201801 | 2202201801-3 1 50 302,00 1,398 1,395
100,0x50,0 2,00 6000-6050 | S235]RH 1210103 |2202201801 | 22022018014 1 50 302,00 1,388 1385
Hroro/sub total: 4 180 1087,00 5,021 5,010
100,0x50,0 300 6000-6050 | S235JRH 220069 2202201803 | 2202201803-1 1 36 217,00 1,368 1,365
100,0x50,0 3,00 6000-6050 | S235JRH 220069 2202201803 | 2202201803-2 1 36 217,00 1,348 1,345
100,0x50,0 300 6000-6050 | S235]RH 220069 2202201803 | 2202201803-3 1 36 217,00 1,358 1,355
100,0x50,0 3,00 6000-6050 | S235JRH 220069 2202201803 | 2202201803-3/1 1 32 193,00 1,248 1,245
Hroro/sub total:| 4 140 844,00 5,322 5310
25,0x25,0 2,00 6000-6050 | S235JRH 1210074 | 2502202703 | 2502202703-1 1 182 1099,00 1,446 1,440
JInct/ Sheet 1 JInctos/Sheets 2




Pazmep n3nesms/ Mapka | Nemmaskn |Nenaprum | Menaxera Ne | Kon-so | Kom-o Obmas Teop.m | Bee GpyrTo, Bec Teop.
Product dimension craum / HEAT Ne LOT Xe packs naKeTos, |Tpyd, wT | amMHa, M acca T Gross,t | Herro, T | macca,T
Steel wr, Q-ty | Q-tyof Total 1mor.m weight Net, | Theor.,t
B09-Bl1| grade of pipes, length,m | Teor.we t weight
Tuamerp,mo | Tomumna| Jana, mm pacl;ests, pes ight Im weight
Diameter,mm | ,mMm Length, mm P
Thickness
,mm
BO2 BO7 BO7 BO7 BOS BO8 B14-B99 B13 B12
25,0x25,0 1,80 6000-6050 | S235]RH 1210074 |2502202703 | 2502202703-5 1 182 1099,00 1,458 1,455
Hroro/sub total: 2 364 2198,00 2,904 2,895
80,0x80,0 2,00 6000-6050 | S235JRH 820084  |2202202807 | 2202202807-2 1 42 253,00 1,278 1,275
80,0x80,0 2,00 6000-6050 | S235JRH 820084 2202202807 | 2202202807-3 1 42 253,00 1,278 1,275
80,0x80,0 2,00 6000-6050 | 8235IRH 820084 2202202807 | 2202202807-4 1 42 253,00 1,268 1,265
Hroro/sub total:| 3 126 759,00 3,824 3,815
BCEI'O /TOTAL: 13 810 4888,00 17,071 17,030
Xumuueckni coctas / Chemical composition, %
LD -xoewossiii aHanu3/LADLE CH - nposepxa/CHECK PA -ananu3 npoaykra/product analysis TNpousBojMTeb METALIA
TMnaska N/ HeatNe C gj Mn P S N Al CEV Metal manufacture
Public Joint Stock Company "Integrated
1210074 LD 0.110 0014 0.380 0.014 0.028 0.009 - 0.13 Iron and Steel Works "Zaporizhstal"
- Public Joint Stock Company "Integrated
1210103 LD 0.150 0.020 0.420 0.026 0.026 0.009 - 022 tron and Steel Works "Zaporizhstal®
Public Joint Stock Company "Integrated
220069 LD 0.140 0.016 0.430 0.031 0.031 0.009 B 0.21 tron and Steel Works "Zaporizhstal"
Public Joint Stock Company "Integrated
820084 LD 0.130 0.017 0.400 0.028 0.023 0.009 - 020 tron and Steel Works *Zaporizhstal”

Anpec 3asoaa npou3soaxTens Metania/ The

address of steel supplier:

IMAO "3anopomckuii MeTautyprudeckHii kombunar "3anopokerans” Y xpanta 69008 r.3anopomse Kxknoe mocee.72 / Public Joint

Stock Company "Integrated Iron and Steel Works "Zaporizhstal", UKRAINE 69008 Zaporozhye 72, Yuzhnoye Shosse

Mexanideckue cpoiictra / Mechanical properties:

EN 10219-1:2006

Bun ucneiranus Type of test

Henerranme Ha pactsikenne/ Tensile test
Hensiranue 7 LTI Jlarnenue
Ne mapran/ | 0o ot6opa | Opwentaums Tpenen Tpenen Yamineuue/ Ha aae] ruapoucnbitanns/ | Hepaspywaoumii kontpons/
LOT Ne oG/ oGpasita/ NpOYHOCTH/ Tekyuects/ Elongation A CUMINWBaHKHe/! Bending test Hydrostatic test NDT inspechon
Location of the | Orientation of | Tensile strength | Yield strength Flattening test pressure
sample* the test piece** Rm Rp0,2

_ MDA % Bar ] = DO5-D0SD
Ccoo col Co2 Cit Cl2 €13 C60-C69 C60-C69 D51-D% WELD LINE 100% EDDY- CURRENTS
2202201801 B L 448 305 31 - - WELD LINE 100% EDDY- CURRENTS
2202201803 B L 366 303 32 - - WELD LINE 100% EDDY- CURRENTS
2202202807 B L 451 351 33 - - WELD LINE 100% EDDY- CURRENTS
2502202703 B L 433 385 33 - - WELD LINE 100% EDDY- CURRENTS

*B=Teao/Body, W=Lllos/Weld. ** L=[Tpoaomusiii oGpaseu Longitudinal specimen, T=[Tonepewtsiii 0Bpasen/Transverse specimen

015429
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